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Executive Summary 
Pain is a common symptom in people with inflammatory arthritis (IA), which has far-reaching impacts on their lives. Recent electronic health re-
cord studies demonstrate that UK-based pain care in people with IA commonly involves the prescribing of long-term opioids and gabapenti-
noids, despite an absence of trial evidence for their efficacy. Patient surveys suggest that non-pharmacological pain management is underused. 
A UK-specific guideline on pain management for people with IA is required to resolve this. This scoping document outlines the context and prior-
itized clinical questions for the first British Society for Rheumatology (BSR) guideline on pain management for people with IA. The guideline 
aims to provide evidence-based recommendations on how pain can be best managed in people with IA (including its assessment, and pharma-
cological and non-pharmacological treatments), ensuring that people with IA in the UK are offered evidence-based pain management strategies. 
The guideline is for healthcare professionals involved in the care of people with IA of all ages and genders, people with IA and their families and 
carers, NHS managers and healthcare commissioners, and other relevant stakeholders such as patient organizations. It will be developed using 
the methods outlined in the BSR’s ‘Creating Clinical Guidelines’ protocol.

Lay Summary 
What does this mean for patients?
Inflammatory arthritis includes conditions causing swollen and painful joints. The main types are rheumatoid arthritis, psoriatic arthritis, axial 
spondyloarthritis and juvenile idiopathic arthritis. It is common, affecting over 1 in 100 adults and 4 in 10 000 children and young people in the 
UK. Despite the availability of effective medicines to reduce joint inflammation, many people with inflammatory arthritis continue to experience 
daily pain. This has a great impact on their lives. They often receive strong pain medicines called opioids, despite little evidence that they help 
pain in inflammatory arthritis. The British Society for Rheumatology is the UK’s main medical society for healthcare professionals providing care 
to people with inflammatory arthritis. It provides guidelines that recommend how healthcare professionals can best treat people with specific 
conditions. This paper outlines the plan to develop the first guideline from the British Society for Rheumatology about how pain should be man-
aged in people with inflammatory arthritis. It will be developed by a group of people from many backgrounds (including doctors, nurses, physio-
therapists, podiatrists, occupational therapists, psychologists, pharmacists and people with inflammatory arthritis) and will be based on the best 
available research, identified by reviewing published studies in a systematic way.
Keywords: inflammatory arthritis, rheumatoid arthritis, psoriatic arthritis, axial spondyloarthritis, juvenile idiopathic arthritis, pain, analgesic, pharmacological, 
non-pharmacological

Why the guideline is needed
Pain is a common problem for people with inflammatory arthri-
tis (IA), with many experiencing daily pain and reporting dissat-
isfaction with their arthritis pain [1, 2]. UK-based electronic 
health record studies indicate that pain care in people with IA 
commonly involves the prescribing of long-term opioids and 
gabapentinoids [3, 4], despite an absence of evidence for effi-
cacy [5] and potential adverse events [6, 7]. UK-based patient 
surveys also suggest that non-drug IA pain care (such as 
physiotherapy-supported exercise regimens and orthoses) are 
underused [8, 9]. A guideline from the British Society for 
Rheumatology (BSR) on pain management in people with IA is 
needed to improve pain and its care in people with IA. By pro-
viding recommendations developed through multi-stakeholder 
involvement (including healthcare professionals who care for 
people with IA and people with IA) based on the best available 
evidence, it will support the provision of evidence-based pain 
management to people with IA treated in the UK.

Key facts and figures
Recent studies using national electronic health record data from 
primary care show that IA is common in adults, with over 1% 
of people aged ≥18 years, and over 2.5% of those aged 
>65 years meeting criteria for a diagnosis of rheumatoid arthri-
tis (RA), psoriatic arthritis (PsA) or axial spondyloarthritis 
(AxSpA) in England in 2020 [10]. Juvenile idiopathic arthritis 
(JIA) is rarer, with <0.1% of children and young people having 
a validated primary care recorded diagnosis of JIA in 2018 [11], 
although the condition can continue into adulthood [12]. 
Optimizing pain care in people with IA will therefore improve 
the lives of a substantial number of people across the UK.

Current rheumatology care for adults with IA focuses on 
delivering ‘treat-to-target’ strategies, in which disease 
activity is regularly measured [e.g. using the Disease Activity 
Score for 28 Joints (DAS28) in those with RA] and 

disease-modifying anti-rheumatic drugs (DMARDs) escalated 
until the target of remission or low disease activity is 
achieved. In children and young people treat-to-target 
approaches are also used, although they are less well defined 
and trial evidence comparing this approach with another or 
no strategy are lacking [13]. Treat-to-target has transformed 
many outcomes in people with IA, leading to lower disability 
levels, less radiological damage and improved quality of life 
[14, 15]. However, while it also improves pain in people with 
IA [16, 17], it does not fully control it, even in those achiev-
ing these targets [18]. The limitations of DMARDs for pain 
are shown in observational studies, including in the BSR 
Biologics Registry (in which 79% of people with RA receiv-
ing biologic DMARDs belonged to a ‘persistent pain’ trajec-
tory [19]) and clinical trials [20]. While cohorts of people 
with early RA show lower disease activity levels and better 
physical quality of life in the treat-to-target era, pain levels re-
main similar in pre- and post-2002 cohorts [21].

Longitudinal studies show that many people with IA suffer 
from persistent pain, including those receiving high-cost biologic 
DMARDs [19, 22–24]. The impact of pain is far-reaching, be-
ing the dominant predictor of psychosocial health [25], indepen-
dently predicting work disability [26], and being associated 
with worse quality of life, functioning, mental health, fatigue 
and well-being [27–30]. Consequently, people with IA 
consistently rate pain and improved pain care as a key priority 
[31–33]. Pain management in people with IA is complicated by 
its multidimensional and multifactorial nature, with nociceptive 
pain (from actual/threatened damage to non-neural tissue and 
nociceptor activation e.g. from synovitis), neuropathic pain 
(from a lesion/disease of the somatosensory nervous system) 
and nociplastic pain (from altered nociception in the absence of 
tissue damage/inflammation or a somatosensory nervous system 
lesion/disease), all playing contributing roles [23, 34, 35]. 
Nociplastic pain is particularly common, with a systematic 
literature review and meta-analysis of the prevalence of 
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fibromyalgia in people with RA, PsA and ankylosing spondylitis 
(a subtype of AxSpA) reporting a pooled prevalence of 21%, 
18% and 13%, respectively [35].

Current practice
Recent UK-based electronic health record studies demonstrate 
that pain care for people with IA focuses on the prescribing of 
analgesics [3, 4, 36]. For example, in one study examining the 
annual prevalence of analgesic prescriptions in the Clinical 
Practice Research Datalink Aurum (a large database of rou-
tinely collected data from >1400 general practitioner (GP) prac-
tices spanning 20% of England), the annual prevalences of 
analgesic, non-steroidal anti-inflammatory drug (NSAID), opi-
oid and gabapentinoid prescriptions in 2020 were 64.5, 22.3, 
39.0 and 9.9 per 100 person-years, respectively [3]. This is de-
spite limited trial evidence of efficacy (except for NSAIDs in 
AxSpA) [5, 37, 38], but many potential harms (including frac-
tures and overdose with opioids and upper gastrointestinal com-
plications with NSAIDs) [6, 39]. Published data on the extent to 
which non-drug therapies are used for IA pain management in 
the UK are limited, but suggest they are underused. In a 2009 
survey of 1400 people with RA in England 44%, 40%, 28% 
and 13% reported having received NHS-based physiotherapy, 
occupational therapy, podiatry and orthoses, respectively [9]. A 
more recent survey (in 2022) of people with AxSpA reported 
that, among 294 people diagnosed in the previous 5 years, only 
40% stated they had receiving information about physical exer-
cises tailored specifically to their AxSpA in the 12-months post- 
diagnosis [8]. In the whole sample of 913 people, while 82% 
rated ‘advice on how to manage pain levels’ as ‘very important’, 
only 39% rated their experience of this as ‘very/quite positive’.

Equity considerations
Health Survey for England 2017 data demonstrate that, in 
the general population, people are more likely to experience 
chronic pain (pain that persists or recurs for more than 
3 months) if they live in deprived communities, are from 
minoritized ethnic backgrounds, are female, have more than 
two long-term conditions or are older [40]. Similarly, in 
Scottish Health Survey 2022 data, the proportions of people 
with chronic pain were higher in females, older people and in 
those living in more deprived areas [41]. There is also evi-
dence that in the general population, opioid use generally 
[42], and in people with chronic non-cancer pain long-term 
opioid use specifically [43], is commoner in more deprived 
areas. These factors are also likely to be important in people 
with IA, with the annual prevalence of opioid or gabapenti-
noid prescriptions higher in people with IA living in England 
that are older, female or living in areas of deprivation and 
North England [3]. More recently, in 2023, the Arthritis and 
Musculoskeletal Alliance conducted a national inquiry into 
musculoskeletal health inequalities, concluding that in 
patients with inflammatory rheumatic conditions (such as 
IA), low socioeconomic status is associated with increased 
pain and poorer outcomes, for which there is no biological 
basis [44].

Previous guidance
While many contemporary guidelines exist for the manage-
ment of IA, these primarily focus on reducing disease activity 

with DMARDs, providing little guidance on pain. For exam-
ple, in National Institute for Health and Care Excellence 
(NICE) RA guidelines, the few pain-specific recommenda-
tions are that short-term NSAIDs and hand exercises can be 
considered, periodic multidisciplinary team assessments 
should occur, people should have access to specialist physio-
therapy to learn about transcutaneous electrical nerve stimu-
lators and wax baths for short-term pain relief, and early 
surgical reviews should be offered for persistent pain from 
joint damage [45]. This is because these guidelines have fo-
cused on pain related to disease activity and are targeted at 
secondary care services. Similar approaches have been used in 
NICE guidelines related to PsA and other types of peripheral 
spondyloarthritis (SpA) [46]. Only one contemporary guide-
line (from the European Alliance of Associations for 
Rheumatology [EULAR]) primarily addresses pain manage-
ment in people with IA [47]. This guideline does not consider 
JIA. While providing useful information for clinical practice, 
it is based on a relatively historic umbrella review (consider-
ing systematic reviews until 2015), with many systematic 
reviews published since. It also does not consider pharmaco-
logical treatments in detail (with its underpinning umbrella 
review evaluating non-drug care only) and combines recom-
mendations for both IA and osteoarthritis (whose models of 
care differ). The 2021 NICE guideline on chronic pain pro-
vides general advice on pain management for chronic primary 
pain (in which no underlying condition adequately accounts 
for the pain or its impact) [48]. When chronic primary and 
secondary pain co-exist (which can often occur in people 
with IA), it recommends using clinical judgement to inform 
shared decision-making about the management options in the 
relevant NICE guideline. As NICE guidelines for IA do not 
focus on pain, healthcare professionals and people with IA 
may consequently feel uncertain as to the best way to manage 
chronic pain in this condition.

What the guideline will cover
Who are the target users of the guideline?
The guideline is for all healthcare professionals involved in 
the management of people with IA, people with IA and their 
families and carers, NHS managers and healthcare commis-
sioners, and other stakeholders such as patient organizations.

Which population will the guideline apply to?
It will cover pain management in adults, children and young 
people with IA [including RA, PsA and other forms of periph-
eral SpA, AxSpA, JIA and undifferentiated IA]. All ages and 
genders will be considered.

Settings
The guideline will be of relevance to all UK healthcare set-
tings (primary/community, secondary and tertiary care).

Areas that will be covered
The definition of pain from the International Association for 
the Study of Pain will be used, which defines it as ‘an unpleas-
ant sensory and emotional experience associated with, or re-
sembling that associated with, actual or potential tissue 
damage’ [49]. The guideline will consider literature in three 
key areas relevant to pain in people with IA: (1) the assess-
ment of pain; (2) pharmacological interventions for pain; and 
(3) non-pharmacological interventions for pain. It will 
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consider evidence for all types of pain (nociceptive, neuro-
pathic and nociplastic) [50].

Areas that will not be covered
The guideline will not consider the following areas: (1) acute 
pain due to clearly defined non-rheumatological issues (e.g. in-
fection, post-operative pain, trauma); (2) pain-management pro-
cedures (e.g. surgical interventions, vagal nerve stimulation or 
intra-articular steroids); (3) public health interventions for pain; 
(4) pain management in people with rheumatological conditions 
where IA can occur, but is not traditionally considered to fall 
within the umbrella-term of ‘IA’ [such as crystal arthritis, con-
nective tissue diseases (including systemic lupus erythematosus), 
vasculitis and autoinflammatory syndromes]—although the 
findings from this guideline are likely to be relevant to people 
with these conditions; and (5) foot pain (being addressed in 
BSR’s ‘management of foot health in people with inflammatory 
arthritis’ guideline) [51]. It will also not cover non-pain aspects 
of IA care, which are addressed in other national guidelines 
from NICE and BSR.

Key issues and clinical questions
The following clinical questions have been identified by the 
Guideline Working Group to address within the guideline. 
Where relevant, these have been framed in the Population, 
Intervention, Comparator and Outcome format.

Assessment of pain
In people with IA (population):

� Which pain factors (e.g. sensitization) and pain-related 
factors (e.g. mood) should be considered when assess-
ing pain? 

� Which interpersonal consultation-based factors should be 
considered when assessing pain? 

� Which outcome measures should be used when assess-
ing pain? 

� Should pain assessments be in-person or remote? 
� How often should pain assessments take place? 

Pharmacological treatments for pain
In people with IA (population), which of the following phar-
macological treatments (intervention) relative to placebo or 
other pharmacological/non-pharmacological treatments 
(comparator), improve pain (primary outcome) and what are 
their effects on quality of life, function, stiffness, adverse 
events, analgesic use, sleep, fatigue, mental health, education 
and employment (secondary outcomes):

� Analgesics—paracetamol, oral NSAIDs, topical NSAIDs, 
nefopam, opioids. 

� Neuromodulators—anti-depressants, gabapentinoids, topi-
cal capsaicin, cannabinoids. 

� Immunosuppressants—systemic glucocorticoids, conven-
tional synthetic (cs)DMARDs, biologic (b)DMARDs and 
targeted synthetic (ts)DMARDs. 

Non-pharmacological treatments for pain
In people with IA (population), which of the following non- 
pharmacological treatments (intervention) relative to placebo 
or other non-pharmacological/pharmacological treatments 

(comparator), improve pain (primary outcome) and what are 
their effects on quality of life, function, stiffness, adverse 
events, analgesic use, sleep, fatigue, mental health, education 
and employment (secondary outcomes):

� Exercise and physical activity. 
� Psychological therapies. 
� Ergonomics. 
� Orthotics (excluding orthoses for foot pain, which are 

considered in the BSR management of foot health in peo-
ple with IA guideline). 

� Other: education; weight management and diet; sleep and 
fatigue management; digital technologies; complementary 
therapies; medical devices; and support from others. 

Service organization and delivery within NHS 
England and devolved nations
People with IA require holistic pain care (reflecting the multi-
dimensional and multifactorial nature of pain) and may pre-
sent with pain-related symptoms in all healthcare settings 
(including primary care, where practitioners may feel less 
confident in assessing disease activity). Collaborative work-
ing across healthcare boundaries, and ensuring equitable ac-
cess to MDT services, is therefore crucial to providing 
evidence-based, equitable pain management. Recent decades 
have seen an erosion in the rheumatology MDT, with few UK 
rheumatology departments having a full complement of 
healthcare professionals, and the composition and staffing 
levels of the rheumatology MDT varying substantially by 
geographical location [52]. Consequently, the Guideline 
Working Group will provide commissioner-friendly dissemi-
nation materials, engage with Specialist Societies and Royal 
Colleges in guideline implementation and develop relevant 
audit and quality improvement tools to measure and improve 
pain care across the healthcare system.

Guideline working group
The multi-disciplinary Guideline Working Group comprises the 
following members from across the UK: Ian C. Scott (co-chair, 
Rheumatologist); Nicholas G. Shenker (co-chair, 
Rheumatologist); Opeyemi Babatunde (Evidence Synthesis 
Researcher); Christopher Barker (General Practitioner); Rebecca 
Beesley (patient and charity representative); Richard Beesley 
(carer and charity representative); Hollie Birkinshaw (Research 
Psychologist); Mel Brooke (patient representative); Hema 
Chaplin (Chartered Psychologist); Lara Chapman (Podiatrist); 
Coziana Ciurtin (Adolescent and Adult Rheumatologist and BSR 
Standards, Audit, and Guidelines Working Group liaison); James 
Dale (Rheumatologist); Dervil Dockrell (Occupational 
Therapist); Emma Dures (Chartered Psychologist); Kathyrn 
Harrison (Paediatric Rheumatologist); Meghna Jani 
(Rheumatologist); Charlotte Lee (Research Psychologist); Maura 
McCarron (Rheumatology Specialty Doctor); Christian Mallen 
(General Practitioner); Assie O’Connor (Rheumatology 
Pharmacist); Claire Pidgeon (Paediatric Occupational Therapist); 
Tamar Pincus (Chartered Psychologist); Dee Pratt 
(Physiotherapist); Yeliz Prior (Occupational Therapist); Karim 
Raza (Rheumatologist); Zoe Rutter-Locher (Rheumatology 
Specialist Registrar); Seema Sharma (Rheumatology Specialist 
Registrar); Katie Shaw (Physiotherapist); Samantha Small 
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(Paediatric Rheumatology Nurse Specialist); Tilli Smith (Evidence 
Synthesis Researcher); Lesley Tiffin (Nurse Practitioner); Jordan 
Tsigarides (Rheumatology Specialist Registrar); and Mikalena 
Xenophontos (Rheumatology Specialist Registrar).

Dissemination
The guideline will be accompanied by infographic and video 
summaries in both patient-friendly and commissioner- 
friendly formats. The Guideline Working Group will engage 
with Specialist Societies, Royal Colleges and patient associa-
tions to disseminate the guideline to their target audiences. 
Following publication, the Guideline Working Group will 
seek to activate local champions within the healthcare com-
munity, including BSR’s Pain Special Interest Group, to opti-
mize guideline uptake, facilitated by the guideline’s audit and 
quality improvement tools. The guideline is expected to be 
published in 2026.

Data availability
No new data were generated or analysed in support of 
this work.
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Cosentyx is indicated for the treatment of moderate to severe plaque psoriasis in adults, children and adolescents from the age of 6 years who are candidates for systemic 
therapy; active psoriatic arthritis in adult patients (alone or in combination with methotrexate) when the response to previous disease-modifying anti-rheumatic drug therapy has 
been inadequate; active ankylosing spondylitis in adults who have responded inadequately to conventional therapy; active non-radiographic axial spondyloarthritis with objective 
signs of inflammation as indicated by elevated C-reactive protein and/or magnetic resonance imaging evidence in adults who have responded inadequately to non-steroidal 
anti-inflammatory drugs; active moderate to severe hidradenitis suppurativa (acne inversa) in adults with an inadequate response to conventional systemic therapy; active 
enthesitis-related arthritis in patients 6 years and older (alone or in combination with methotrexate) whose disease has responded inadequately to, or who cannot tolerate, 
conventional therapy; active juvenile psoriatic arthritis in patients 6 years and older (alone or in combination with methotrexate) whose disease has responded inadequately to, 
or who cannot tolerate, conventional therapy.4,5

PsA, psoriatic arthritis; PsO, plaque psoriasis; Q2W, every 2 weeks.

References: 1. Warren RB, et al. J Invest Dermatol 2015;135:2632–2640; 2. Warren RB, et al. Br J Dermatol 2019;180(5):1069–1076; 3. Office for Health Improvement 
and Disparities. Obesity profile: short statistical commentary May 2024. Available at: https://www.gov.uk/government/statistics/update-to-the-obesity-profile-on-fingertips/ 
obesity-profile-short-statistical-commentary-may-2024 [Accessed August 2024]; 4. Cosentyx® (secukinumab) GB Summary of Product Characteristics; 
5. Cosentyx® (secukinumab) NI Summary of Product Characteristics.

UK | September 2024 | FA-11257948

*For adult patients with PsA and concomitant moderate to severe PsO, the recommended dose of Cosentyx is 300 mg with initial dosing at 
Weeks 0, 1, 2, 3 and 4, followed by monthly maintenance dosing. Based on clinical response, a maintenance dose of 300 mg Q2W may 
provide additional benefit for patients with a body weight of 90 kg or higher.4,5

This promotional material has been created and funded by Novartis Pharmaceuticals UK Ltd.  
for UK healthcare professionals only.
Prescribing information can be found on the next page. Adverse event statement found below.

Biologics may be less 
effective in patients who 

are overweight1,2 

Eligible patients, weighing ≥90kg with PsA and concomitant moderate 
to severe PsO, may need an individualised treatment approach4,5

Cosentyx® (secukinumab) provides flexible dosing 
based on your eligible patients’ needs*4,5

Click here to visit 
our HCP portal  
and learn more

Adverse events should be reported. Reporting forms and information can be found at www.mhra.gov.uk/yellowcard. 
Adverse events should also be reported to Novartis online through the pharmacovigilance intake (PVI) tool at 

www.novartis.com/report, or alternatively email medinfo.uk@novartis.com or call 01276 698370

>6 in 10 adults over the age of 18 years in England are 
estimated to be overweight or living with obesity3

Maintenance dosing

Based on clinical response, 
consider up-titration

≥90 kg patients not responding 
to monthly maintenance dosing

Body weight <90 kg 300 
mg Monthly

300 
mg every 2 weeks

Week 4

Loading dose

Week 0 Week 1 Week 2 Week 3

300 
mg

300 
mg

300 
mg

300 
mg

300 
mg

300 
mg

Adapted from Cosentyx® (secukinumab) SmPC.4,5
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Cosentyx® (secukinumab) Northern Ireland Prescribing 
Information. 
Please refer to the Summary of Product Characteristics 
(SmPC) before prescribing.
Indications: Treatment of: moderate to severe plaque psoriasis in 
adults, children and adolescents from the age of 6 years who are 
candidates for systemic therapy; active psoriatic arthritis in adults 
(alone or in combination with methotrexate) who have responded 
inadequately to disease-modifying anti-rheumatic drug therapy; active 
ankylosing spondylitis in adults who have responded inadequately to 
conventional therapy; active non-radiographic axial spondyloarthritis 
(nr-axSpA) with objective signs of inflammation as indicated by elevated 
C-reactive protein (CRP) and/or magnetic resonance imaging (MRI) 
evidence in adults who have responded inadequately to non-steroidal 
anti-inflammatory drugs; active enthesitis-related arthritis and juvenile 
psoriatic arthritis in patients 6 years and older (alone or in combination 
with methotrexate) whose disease has responded inadequately to, or 
who cannot tolerate, conventional therapy; active moderate to severe 
hidradenitis suppurativa (acne inversa) in adults with an inadequate 
response to conventional systemic HS therapy. Presentations: 
Cosentyx 150 mg solution for injection in pre-filled pen; Cosentyx 
300 mg solution for injection in pre-filled pen. Dosage & 
Administration: Administered by subcutaneous injection at weeks 0, 
1, 2, 3 and 4, followed by monthly maintenance dosing. Consider 
discontinuation if no response after 16 weeks of treatment. Each 
150 mg dose is given as one injection of 150 mg. Each 300 mg dose 
is given as two injections of 150 mg or one injection of 300 mg. If 
possible avoid areas of the skin showing psoriasis. Plaque Psoriasis: 
Adult recommended dose is 300 mg monthly. Based on clinical 
response, a maintenance dose of 300 mg every 2 weeks may provide 
additional benefit for patients with a body weight of 90 kg or higher. 
Adolescents and children from the age of 6 years: if weight ≥ 50 kg, 
recommended dose is 150 mg (may be increased to 300 mg as some 
patients may derive additional benefit from the higher dose). If weight 
< 50 kg, recommended dose is 75 mg. However, 150mg solution for 
injection in pre-filled pen is not indicated for administration of this dose 
and no suitable alternative formulation is available. Psoriatic Arthritis: 
For patients with concomitant moderate to severe plaque psoriasis see 
adult plaque psoriasis recommendation. For patients who are 
anti-TNFα inadequate responders, the recommended dose is 300 mg, 
150 mg in other patients. Can be increased to 300 mg based on 
clinical response. Ankylosing Spondylitis: Recommended dose 150 mg. 
Can be increased to 300 mg based on clinical response. nr-axSpA: 
Recommended dose 150 mg. Enthesitis-related arthritis and juvenile 
psoriatic arthritis: From the age of 6 years, if weight ≥ 50 kg, 
recommended dose is 150 mg. If weight < 50 kg, recommended dose 

is 75 mg. However, 150mg solution for  injection in pre-filled pen is not 
indicated for administration of this dose and no suitable alternative 
formulation is available. Hidradenitis suppurativa: Recommended dose 
is 300 mg monthly. Based on clinical response, the maintenance dose 
can be increased to 300 mg every 2 weeks. Contraindications: 
Hypersensitivity to the active substance or excipients. Clinically 
important, active infection. Warnings & Precautions: Infections: 
Potential to increase risk of infections; serious infections have been 
observed. Caution in patients with chronic infection or history of 
recurrent infection. Advise patients to seek medical advice if signs/
symptoms of infection occur. Monitor patients with serious infection 
closely and do not administer Cosentyx until the infection resolves. 
Non-serious mucocutaneous candida infections were more frequently 
reported for secukinumab than placebo in the psoriasis clinical studies. 
Should not be given to patients with active tuberculosis (TB). Consider 
anti-tuberculosis therapy before starting Cosentyx in patients with 
latent TB. Inflammatory bowel disease (including Crohn’s disease and 
ulcerative colitis): New cases or exacerbations of inflammatory bowel 
disease have been reported with secukinumab. Secukinumab, is not 
recommended in patients with inflammatory bowel disease. If a patient 
develops signs and symptoms of inflammatory bowel disease or 
experiences an exacerbation of pre-existing inflammatory bowel 
disease, secukinumab should be discontinued and appropriate medical 
management should be initiated. Hypersensitivity reactions: Rare cases 
of anaphylactic reactions have been observed. If an anaphylactic or 
serious allergic reactions occur, discontinue immediately and initiate 
appropriate therapy. Vaccinations: Do not give live vaccines concurrently 
with Cosentyx; inactivated or non-live vaccinations may be given. 
Paediatric patients should receive all age appropriate immunisations 
before treatment with Cosentyx. Latex-Sensitive Individuals: The 
removable needle cap of the 150mg pre-filled pen contains a derivative 
of natural rubber latex. Concomitant immunosuppressive therapy: 
Combination with immunosuppressants, including biologics, or 
phototherapy has not been evaluated in psoriasis studies. Cosentyx 
was given concomitantly with methotrexate, sulfasalazine and/or 
corticosteroids in arthritis studies. Caution when considering 
concomitant use of other immunosuppressants. Interactions: Live 
vaccines should not be given concurrently with secukinumab. No 
interaction between Cosentyx and midazolam (CYP3A4 substrate) seen 
in adult psoriasis study. No interaction between Cosentyx and 
methotrexate and/or corticosteroids seen in arthritis studies. Fertility, 
pregnancy and lactation: Women of childbearing potential: Use an 
effective method of contraception during and for at least 20 weeks 
after treatment. Pregnancy: Preferably avoid use of Cosentyx in 
pregnancy. Breast feeding: It is not known if secukinumab is excreted 
in human breast milk. A clinical decision should be made on 

continuation of breast feeding during Cosentyx treatment (and up to 
20 weeks after discontinuation) based on benefit of breast feeding to 
the child and benefit of Cosentyx therapy to the woman. Fertility: Effect 
on human fertility not evaluated. Adverse Reactions: Very Common 
(≥1/10): Upper respiratory tract infection. Common (≥1/100 to <1/10): 
Oral herpes, headache, rhinorrhoea, diarrhoea, nausea, fatigue. 
Uncommon (>1/1,000 to <1/100):  Oral candidiasis, lower respiratory 
tract infections, neutropenia, inflammatory bowel disease. Rare 
(≥1/10,000 to <1/1,000): anaphylactic reactions, exfoliative dermatitis 
(psoriasis patients), hypersensitivity vasculitis. Not known: Mucosal and 
cutaneous candidiasis (including oesophageal candidiasis). Infections: 
Most infections were non-serious and mild to moderate upper 
respiratory tract infections, e.g. nasopharyngitis, and did not 
necessitate treatment discontinuation. There was an increase in 
mucosal and cutaneous (including oesophageal) candidiasis, but cases 
were mild or moderate in severity, non-serious, responsive to standard 
treatment and did not necessitate treatment discontinuation. Serious 
infections occurred in a small proportion of patients (0.015 serious 
infections reported per patient year of follow up). Neutropenia: 
Neutropenia was more frequent with secukinumab than placebo, but 
most cases were mild, transient and reversible. Rare cases of 
neutropenia CTCAE Grade 4 were reported. Hypersensitivity reactions: 
Urticaria and rare cases of anaphylactic reactions were seen. 
Immunogenicity: Less than 1% of patients treated with Cosentyx 
developed antibodies to secukinumab up to 52 weeks of treatment. 
Other Adverse Effects: The list of adverse events is not exhaustive, 
please consult the SmPC for a detailed listing of all adverse events 
before prescribing. Legal Category: POM. MA Number & List Price: 
EU/1/14/980/005 - 150 mg pre-filled pen x2 £1,218.78; 
EU/1/14/980/010 – 300 mg pre-filled pen x 1 £1218.78. PI Last 
Revised: May 2023. Full prescribing information, (SmPC) is available 
from: Novartis Pharmaceuticals UK Limited, 2nd Floor, The WestWorks 
Building, White City Place, 195 Wood Lane, London, W12 7FQ. 
Telephone: (01276) 692255. 
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Adverse Event Reporting:

Adverse events should be reported. Reporting forms and 
information can be found at www.mhra.gov.uk/yellowcard. 
Adverse events should also be reported to Novartis via 
uk.patientsafety@novartis.com or online through the 
pharmacovigilance intake (PVI) tool at www.novartis.com/report

If you have a question about the product, please contact 
Medical Information on 01276 698370 or by email at 
medinfo.uk@novartis.com 

Cosentyx® (secukinumab) Great Britain Prescribing 
Information. 
Please refer to the Summary of Product Characteristics 
(SmPC) before prescribing.
Indications: Treatment of: moderate to severe plaque psoriasis in 
adults, children and adolescents from the age of 6 years who are 
candidates for systemic therapy; active psoriatic arthritis in adults 
(alone or in combination with methotrexate) who have responded 
inadequately to disease-modifying anti-rheumatic drug therapy; active 
ankylosing spondylitis in adults who have responded inadequately to 
conventional therapy; active non-radiographic axial spondyloarthritis 
(nr-axSpA) with objective signs of inflammation as indicated by elevated 
C-reactive protein (CRP) and/or magnetic resonance imaging (MRI) 
evidence in adults who have responded inadequately to non-steroidal 
anti-inflammatory drugs; active enthesitis-related arthritis and juvenile 
psoriatic arthritis in patients 6 years and older (alone or in combination 
with methotrexate) whose disease has responded inadequately to, or 
who cannot tolerate, conventional therapy; active moderate to severe 
hidradenitis suppurativa (acne inversa) in adults with an inadequate 
response to conventional systemic HS therapy. Presentations: 
Cosentyx 75 mg solution for injection in pre-filled syringe; Cosentyx 
150 mg solution for injection in pre-filled syringe; Cosentyx 150 mg 
solution for injection in pre-filled pen; Cosentyx 300 mg solution for 
injection in pre-filled pen. Dosage & Administration: Administered by 
subcutaneous injection at weeks 0, 1, 2, 3 and 4, followed by monthly 
maintenance dosing. Consider discontinuation if no response after 
16 weeks of treatment. Each 75 mg dose is given as one injection of 
75 mg. Each 150 mg dose is given as one injection of 150 mg. Each 
300 mg dose is given as two injections of 150 mg or one injection of 
300 mg. If possible avoid areas of the skin showing psoriasis. Plaque 
Psoriasis: Adult recommended dose is 300 mg. Based on clinical 
response, a maintenance dose of 300 mg every 2 weeks may provide 
additional benefit for patients with a body weight of 90 kg or higher.  
Adolescents and children from the age of 6 years: if weight ≥ 50 kg, 
recommended dose is 150 mg (may be increased to 300 mg as some 
patients may derive additional benefit from the higher dose). If weight 
< 50 kg, recommended dose is 75 mg. Psoriatic Arthritis: For patients 
with concomitant moderate to severe plaque psoriasis see adult plaque 
psoriasis recommendation. For patients who are anti-TNFα inadequate 
responders, the recommended dose is 300 mg, 150 mg in other 
patients. Can be increased to 300 mg based on clinical response. 
Ankylosing Spondylitis: Recommended dose 150 mg. Can be increased 
to 300 mg based on clinical response. nr-axSpA: Recommended dose 
150 mg. Enthesitis-related arthritis and juvenile psoriatic arthritis: From 
the age of 6 years, if weight ≥ 50 kg, recommended dose is 150 mg. If 
weight < 50 kg, recommended dose is 75 mg. Hidradenitis suppurativa: 

Recommended dose is 300 mg monthly. Based on clinical response, 
the maintenance dose can be increased to 300 mg every 2 weeks. 
Contraindications: Hypersensitivity to the active substance or 
excipients. Clinically important, active infection. Warnings & 
Precautions: Infections: Potential to increase risk of infections; serious 
infections have been observed. Caution in patients with chronic 
infection or history of recurrent infection. Advise patients to seek 
medical advice if signs/symptoms of infection occur. Monitor patients 
with serious infection closely and do not administer Cosentyx until the 
infection resolves. Non-serious mucocutaneous candida infections 
were more frequently reported for secukinumab in the psoriasis clinical 
studies. Should not be given to patients with active tuberculosis (TB). 
Consider anti-tuberculosis therapy before starting Cosentyx in patients 
with latent TB. Inflammatory bowel disease (including Crohn’s disease 
and ulcerative colitis): New cases or exacerbations of inflammatory 
bowel disease have been reported with secukinumab. Secukinumab, is 
not recommended in patients with inflammatory bowel disease. If a 
patient develops signs and symptoms of inflammatory bowel disease or 
experiences an exacerbation of pre-existing inflammatory bowel 
disease, secukinumab should be discontinued and appropriate medical 
management should be initiated. Hypersensitivity reactions: Rare cases 
of anaphylactic reactions have been observed. If an anaphylactic or 
serious allergic reactions occur, discontinue immediately and initiate 
appropriate therapy. Vaccinations: Do not give live vaccines concurrently 
with Cosentyx; inactivated or non-live vaccinations may be given. 
Paediatric patients should receive all age appropriate immunisations 
before treatment with Cosentyx. Latex-Sensitive Individuals: The 
removable needle cap of the 75mg and 150 mg pre-filled syringe and 
150mg pre-filled pen contains a derivative of natural rubber latex. 
Concomitant immunosuppressive therapy: Combination with 
immunosuppressants, including biologics, or phototherapy has not 
been evaluated in psoriasis studies. Cosentyx was given concomitantly 
with methotrexate, sulfasalazine and/or corticosteroids in arthritis 
studies. Caution when considering concomitant use of other 
immunosuppressants. Interactions: Live vaccines should not be given 
concurrently with secukinumab. No interaction between Cosentyx and 
midazolam (CYP3A4 substrate) seen in adult psoriasis study. No 
interaction between Cosentyx and methotrexate and/or corticosteroids 
seen in arthritis studies. Fertility, pregnancy and lactation: Women of 
childbearing potential: Use an effective method of contraception during 
and for at least 20 weeks after treatment. Pregnancy: Preferably avoid 
use of Cosentyx in pregnancy. Breast feeding: It is not known if 
secukinumab is excreted in human breast milk. A clinical decision 
should be made on continuation of breast feeding during Cosentyx 
treatment (and up to 20 weeks after discontinuation) based on benefit 
of breast feeding to the child and benefit of Cosentyx therapy to the 

woman. Fertility: Effect on human fertility not evaluated. Adverse 
Reactions: Very Common (≥1/10): Upper respiratory tract infection. 
Common (≥1/100 to <1/10): Oral herpes, headache, rhinorrhoea, 
diarrhoea, nausea, fatigue. Uncommon (≥1/1,000 to <1/100):  Oral 
candidiasis, lower respiratory tract infections, neutropenia, 
inflammatory bowel disease. Rare (≥1/10,000 to <1/1,000): 
anaphylactic reactions, exfoliative dermatitis (psoriasis patients), 
hypersensitivity vasculitis. Not known: Mucosal and cutaneous 
candidiasis (including oesophageal candidiasis). Infections: Most 
infections were non-serious and mild to moderate upper respiratory 
tract infections, e.g. nasopharyngitis, and did not necessitate treatment 
discontinuation. There was an increase in mucosal and cutaneous 
(including oesophageal) candidiasis, but cases were mild or moderate 
in severity, non-serious, responsive to standard treatment and did not 
necessitate treatment discontinuation. Serious infections occurred in a 
small proportion of patients (0.015 serious infections reported per 
patient year of follow up). Neutropenia: Neutropenia was more frequent 
with secukinumab than placebo, but most cases were mild, transient 
and reversible. Rare cases of neutropenia CTCAE Grade 4 were 
reported. Hypersensitivity reactions: Urticaria and rare cases of 
anaphylactic reactions were seen. Immunogenicity: Less than 1% of 
patients treated with Cosentyx developed antibodies to secukinumab 
up to 52 weeks of treatment. Other Adverse Effects: The list of adverse 
events is not exhaustive, please consult the SmPC for a detailed listing 
of all adverse events before prescribing. Legal Category: POM. MA 
Number & List Price: PLGB 00101/1205 – 75 mg pre-filled syringe 
x 1 - £304.70; PLGB 00101/1029 - 150 mg pre-filled pen x2 
£1,218.78; PLGB 00101/1030 - 150 mg pre-filled syringe x2 
£1,218.78; PLGB 00101/1198 – 300 mg pre-filled pen x 1 £1218.78. 
PI Last Revised: June 2023. Full prescribing information, (SmPC) is 
available from: Novartis Pharmaceuticals UK Limited, 2nd Floor, The 
WestWorks Building, White City Place, 195 Wood Lane, London, 
W12 7FQ. Telephone: (01276) 692255. 
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Adverse Event Reporting:

Adverse events should be reported. Reporting forms and 
information can be found at www.mhra.gov.uk/yellowcard. 

Adverse events should also be reported to Novartis via 
uk.patientsafety@novartis.com or online through the 

pharmacovigilance intake (PVI) tool at www.novartis.com/report.

If you have a question about the product, please contact 
Medical Information on 01276 698370 or by email at 

medinfo.uk@novartis.com

http://www.mhra.gov.uk/yellowcard
mailto:uk.patientsafety@novartis.com
http://www.novartis.com/report
mailto:medinfo.uk@novartis.com
http://www.mhra.gov.uk/yellowcard
mailto:uk.patientsafety@novartis.com
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